
[tl:l'/ F



# UNITED STATES ENVIRONMENTAI, PROTECTION AGENCY
RECION6

1445 ROSSAVENUE
DAr,t-A,S, TEXAS 75202-2733

DEC 0 7 2000

CERTIFIED MAIL: RETURN RECEIPT REQUESTED (P 7004 l160 0003 0352 0758)

REPLY TO:6WQ-NP

San Jacinto River Autho ty
Donald R. Sarich, Division Manager
P.O. Box 7537
Woodlands. TX 77187

Re: Application to Discharge to Waters of the United States Permit No. TX0054186 San
Jacinto River Authority, Woodlands POTW No. I -

Dear Mr. Sarich:

Enclosed is a copy ofa proposed National Pollutant Discharge Elimination System permit
developed in accordance with the requirements of the Clean Water Act- Also enclosed is a fact
sheet explaining the permit conditions and the public notice for lhis permit.

Any comments you wish to make may be submitted in writing by lhe due date slaled in
the public notice to Ms. Diane Smith at the above address. After all comments have been
received, the Agency willmake a final permit issuance decision. Subsequenlly, acopy ofthe
final permit will be mailed to you. Should you have any questions regarding the final permil.
please feel free to contact Laurence Giglio of the NPDES Permits & Technical Branch at the
above address or Voicer (214) 665-6639, Fax: (214) 665-2191, or E-mail: giglio.larry@epa.gov.

Sincerely yours,

.';; i
i' 

'. 
lri'ctt(tn-

diu,idia v. Hosch
Branch Chicf

v l+"{
NPDES Permits Branch

Hnclosures

cc (with enclosures):

L'Oreal Stepney, Water Quality Director, TCEQ RECHIVED
nFc r 3 ?[$s

s?B.Ji$xl'&f;ti's,tigfliry



U.S. Environmental Protection Agency
Public Notice of Draft NPDES Permit(s)

December 7, 2006

This is to give notice thet the U.S. Environmentrl Protection Agency, Region 6' has

formulated a Drafl Permit for the following facility (facilities) under the National Pollutant

Discharge Elimination system (NPDf,S). Development of the draft permit(s) was based on

r prelimitrary stafr rcview by EPA, Region 6, and consultation with the State of Texas. The

Texas Commission on Environmentrl Quality (TCEQ) is currently reviewing the draft
permit(s) under Section 401 of the Clean Water Act and in rccordance with Title 31 TexNs

Administrative code section 279.1-279.13 to determine if the activities contemplated by

this permit comply with Strte wat€r quality standards'

The Texas Commksion on Euvironmental Quelify GCEQ) certification is required'

Concurrent with EPA processing of this epplicrtion, the TCEQ is reviewing this application
under section 401 of the cwA and in accordance witb Title 30, Texas Administrative code

Section 279.1-13 to determine if the work would comply with Stete water qualiq/ standrrds.
This public notice is also issued for the purpose of advising all known intcrested peBons that

tbere is pending before th6 TCEQ e decision on water quelity certification undersuch act. Any

comments concerning this epplic{tion may be submitted to the Teras commission on

Enviroamental Quality,40l Coordinator, MSC-f50, P.O. Bor 13087' Austin, Teras 78711-

3087. The pubtic comment pcriod extends 30 days from the date ofpublication ofthis notice.

A copy of the public notice with e description of work is made evailable for review in the

TCEQ's Austin oflice- The complete application may be reviewed in the EPA office listed in

this public notice. The TCEQ may conduct e public mecting to consider all comments
conc€rtring wrt€r quality if requested in writing. A request for e public meeting must crontrin
the folhwing information: the name' mailing address, applicetion number, or other
recognizable reference to thc rpplic{tion; e briefdescription ofthe intercst oflhe requester' or

of persons represented by the requester; end a brief description of how the application, if
granted, would adverscly affect such interest.

The permit(s) will become effective no sooner than 30 days efter the close ofthe comment
period unless:

A- The State ofTexas denies certilication, or requ6t$ arcrtemion for certilication
prior to that date.

B. Comments received by Januarv E.2007, in accordance with $124.20' warrant a
public notice of EPA's final permit decision.

C. A public hearing is held rcquiring delay of lhe effective date.

EPA's contact percon for submitting written comments' requesting information regarding



tbe draft pemit, rnd/or obtaining copi$ of the permit rnd the Stetement of Basis or Fact
Sheet is:

Ms. Disne Smith
Planning and Analysis Branch (6WQ-NP)
U.S. Envimnmental Protection Agency
1445 Ross Avenue
Dallas, Teres 752n2-2733
(214165s-2145

EPA's comments and pubtic hearing procedures may be found at 40 CFR 12.1.10 and
124.12 (4E Federel Reeister 1426{, April l, 1983, as amended at 49 Federal Reeister 38051'
September 26, 1984). The comment period duriug which written comments on the dmft
permit may be submitted extends for 30 days from the date of this Notice. During the
comment period, any interested person may requ€st e Public Hearing by liling a written
request which must state the issues to be raised. A public heiring will be held when EPA
finds a significant degree of public interest.

EPA will notify the applicant and each person who has submitted comments or requested
notice of the finel permitdecision. A final permit decision means a final decision to issue,
deny, modify, revoke or reissue, or terminate a permit, Any pcrson msy request an
Evidentiary Hearing on the Agency's final permit decision. However, the request must be
submitted within 30 dlys ofthe date ofthe linal permit decision and be in sccordrnce with
the requirements of40 CFR 124.74. lI a hearing is granted for ariy condition(s) contested
in r request for atr evidetrtiary hearing on a New Source, New Dischrrger' or
Recommenciog Discharger, the applicant may be without r permit.

Further infonnation including lhe administrative record may be viewed at the above
address between t a.m. and 4:30 p,m., Mondey through Friday, It is recommendcd that
you write or call to the contact above for an appointment, so the record(s) will be svailable
at your convenience"



NPDES authorization to discharge to vvaters of the Unitcd States' Permit No- TX0054l86

The applicant's mailing address is:

San Jacinro River Authority (SJRAf
Woodlands Wastewater Treatment Plant No, I
2436 Sawdust Road
The Woodlands. TX 77380

The facility is authorizcd to discharge fmm a facility located at 2436 Sawdust Road, The

Woodlands, Montgomery County, Texas, from Outfall 001 to Panther Branch, thence Spring

Creek and/or Outfalt 002 to Lake "8", the upp€r portion oof Hanison Lake, Ihence to a tributary

of Panlher Branch, thence ro Panther Branch, thence Spring Creek, both in Segment 1008 of the

San Jacinto River Basin-

Under the standard industrial classification (SIC) code 4952, the applicant currently operates a
publicly owned treatment works, serving a population of37,333.

Changes from the previous permit issued peptember l, t989, with an effective date oi0clober 2,

| 989 and expiration date of Oclober l, 1994 are:

A. New limitations for E. coli have been added, with a three-month compliance schedule,

B. "Report" requirements have been added for nitrate-nitrogen, dibromochloromelhane and

copper.
C. Whole ellluent toxicity limits have been added and a compliance schedule of December

3l, 2009, has been granted to achieve compliance'
D. Dissolved oxygen limits have been mad€ more restrictive from 4 mg/l to 6 mg4, with a

ttuee-mo h compliance schedule.
E. The design flow has been increased from 6 MGD to 7'8 MGD.

A lact sheet describing permit condition development is available.



NPDES PERMIT NO. TXOO54I86
FACT SHEET

FOR THE DRAFT NATIONAL POLLUTANT DISCHARGE f,LIMINATION SYSTEM
(NPDES) PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES

I. APPLICANT

San Jacinto River Aurhority (SJRA)
Woodlands Wastewater Treatment Plant No. I
2416 Sawdust Road
The Woodlands, TX 77180

II. ISSUINGOFFICE

U.S. Environmental Protection Agency
Region 6
lj45 Ross Avenue
Daf las. TX 7520?-2733

III.PREPARED BY

Laurence E. Giglio
Environmenlal Engineer
NPDES Permits & Technical Branch (6WQ-PP)
Water Quality Prolection Division
VOICE:214-665-6639
FAX: 214-665-2191
IiMAIL: giglio.larry@epa.gov

IV,DATE PREPARED

ocrober 26, 2006

V. PERMIT ACTION

Proposed reissuance ofthe currenl National Pollutant Discharge Eliminarion System fl'JPl)ES)
permit issued September | , 1989, with an effeclive daie of October 2, I 989 and expiralion date
of October I, 1994.

Unless otherwise srated, citations to 40 Qf! refer lo promulgated regulalions listed in Title 40'
Code of Federal Regulations, revised as of September 19, 2006.



VI.CHANGES FROM THE PREVIOUS PERMIT

Changes from the previous permit issued September l, 1989, with an effective date ofOctober 2,

1989 and expiration date of October I , 1994.

A. New limitarions for E. coli have been added, with a three-month compliance schedule'

B. Report requirements have been added for nilrate-nitrogen, dibromochloromethane and

copper.
C. Wirote ellluent toxicity limits have been added and a three-year compliarce schedule has

' been Branted to achieve compliance.
D. Dissolved oxygen limits have been made more restrictive from 4 mg/l lo 6 mg/|, with a

three-month compliance schedule.
E. The design flow has been increased from 6 MGD to 7.8 MGD.

VII. DISCHARGELOCATION

As described in rhe application, the plant site is located at 2436 Sawdust Road, The woodlands,

Montgomery County, Texas. The discharge from the facility is through existing outfall 001 and

a buili, but not yet used Outfall 002. Outfall 001 is located at Latitude 30o 08'06" North,

Longitude 95.28'38" West. Outfall 002 is locared at Latitude 30" 08'31.5'North, Longitude

95" 28' 14.9" West.

VIII. APPLICANT ACTIVITY

Under the Srandard Indusrrial Classification (SIC) Code 4952, the applicant operates a publicly

owned treatment works (POTW), serving a population of 37'3]3.

The treatment provided at the facility includes bar screens, a degritter, aeration basins, secondary

clarifiers, tertiary fihers to enhance sediment control, followed by chlorine contact chambers,

aeration, dechlorinalion then metering and discharge thmugh the outfall. The design flow for the

plant is 7.8 MGD.

Sludge is treated by aerobic digesters, gravity thickening and lastly a belt press- Sludge is

disposed by land apptication as Class B biosolids. The facility has a sludge management and

disposal plan on file.

IX. RECEIVING STREAM STANDARDS

The general criteria and numerical criteria which make up lhe stream standards are provided in

rhe l'exas Administrative code (TAC),30TAC Sections 307.1 - s307.10, effective August 17,

2000.



NPDES No. TX0054186 FACT SHEET PAGE 3

Outfall 001 discharges to Panther Branch, thence to Spring Creek in Segment 1008 ofthe San
Jacinto River Basin. Outfall 002, built but not used, would discharge to Lake "B", the upper
portion of Harrison [,ake, thence to a tributary of Panther Branch, thence to Panlher Branch,
thence to Spring Creek in Segment 1008 of the San Jacinto River Basin. This waterbody, Spring
Creek in Waterbody Segment Code No. 1008, is designated for contact recreation, high guality
aquatic life and public water supply under the Texas Water Quality Standards (TWQS).

X. EFFLUENT CHARACTERISTICS

A quantitative description of the discharge(s) described in the EPA Permit Application Form 2,A
dated June l, 2006, and other salient data detected at concentrations above minimum analytical
levels (MAL) are presenled below:

TABLE I

Paramel€r

Flow,'rrri l l ion gallonslday (MGD)
prl, minimum, standard units (SU)
pH, maximum, standard units (SU)
Biochemical Oxygen Demand, Aday (BOD5)
Carbonaceous Biochemical Oxygen Demand (CBOB)
Ammonia (as N)
Dissolved Oxygen (DO)
N ilrate + N itrite
Oil & Grease (O&G)
Phosphorus (as P)
Fecal Coliform Bacteria {FCB)

(Colony forming units (CFUyl00 ml)
Total Suspended Solids (TSS)
Total Dissolved Solids (TDS)
Hardness {CaCOr)
Copper, total
Zinc, tolal
Chloroform
Dichlorobromometbane
Dibromochloromethane

avg max
(mg/lunless noted)

XI.DRAFT PERMIT RATIONALE AND PROPOSED PERMIT CONDITIONS

The proposed effluent limitations for those pollulants proposed to be limited are based on
rcgulalions promulgated at 40 CFR 122.44. The draft permit limits are based on either
lechnology-based effluent limits pursuant to 40 CFR 122.44(a), on best professional judgment
(BPJ) in the absence ofguidelines, and/or requiremenls pursuant to 40 CFR 122.44(d),
whichever are more strinsent.

3.632'7 .3&

<).1
?.83
15.4
<5
4.6

4.790

7.41
4.7
2.9
0 _ l
8.09
t6 .8
<5
5

l5 32
z;t  3.4
579 584
57 62
l0 ug/l l2,6ugA
42.3 t{l 53 ug/l
19.8 ug/l 21.0 ugil
17.8 uB/l l8-8 ug/l
7.E5 ugi | 12.4 ttgl



NPDES No. TX0054ls6 FACT SHEET PAGE 4

A. REASON FOR PERMIT ISSUANCE

It is proposed that the permit be issued for a S-year term following regulalions promulgated at 40

CFR 122.a6(a).

On January 6, 2006, EPA Region 6 submitted a specific objection to the NPDES permit proposed

by the Texas Commission on Environmental Quality (TCEQ) for SJRA. In accordance with
EPA regulations found at $123.44(hXl), "[i]f no public hearing is held under paragraph (e) of
this section and the Staie does nol resubmit a permit revised to meet the Regional
Administrator's objection within 90 days of receipt of the objection, the Regional Administrator
may issue the permit..." No publie hearing was requested and TCEQ did not resubmit a permit
revised to meet tie Regional Administrators objections by April 6, 2006,lhe 9Gday regulatory
deadline- Consistent with $123.44(hX3), on April 6,2006, ninety days from the receipt of the
objection, exclusive authority to issue SJRA's permit passed to EPA.

On April 13, 2006, EPA sent a Seclion 308 Clean Water Act Information Request for a Permit
Application to SJRA. The permit application was received from SJRA on June 7, 2006.

B. OPERATION AND REPORTING

The permittee must submit Discharge Monitoring Repod's (DMR's) monthly, beginning on tlrc
effeclive date of the permit, to report on all limitations and monitoring requirements in the
permit.

C, SEWAGE SLUDGE REQUIREMENTS

Sludge generated at the facility is land applied as Class B biosolids. The permittee shall use only
those sewage sludge disposal or reuse praclices complying with the federal regulations
established in 40 CFR Part 503, "standards for the use or Disposal of Sewage Sludge"' Part IV
ofthe permit has conditions thal apply to sludge generated at this facility. The permittee shall
submit an Annual Sludge Status report in accordance with NPDES Permit TX0054186, Parts I
and Pans IV.

D. PRETREATMENT REQU]REMENTS

1-he facility has one cat€gorical and two non-categorical industrial users discharging to the
thciliry. The Prelreatment language used in this permit is the slandard Pretreatment language that

applics to any pubticly owned treatment works (POTW). This language was chosen to be used

so not to confuse the situation in which the San Jacinto River Authority (SJRA) has been
required ro develop a full Pretreatment Program for their three wastewater lreatn'lent plarts by the

Texas Commission on Environme al Quality (TCEQ) through one of their otherTPDES
permits- The regulatory requirement to develop the Pretreatment Program that would cover all

three plants is found at 40 CFR 403.8(a). Through TPDES permit no ' 12597-001I'IPDES



NPDES No, TX0054186 FACT SHEET PAGE 5

Permil No. TX009l7l5) TCEQ required the SJRA to develop a complete and approvable
Pretreatment Program and the Pretrealnent language in that permit required the submittal of 7
activities, with activity 7 being the complete and approvable Prelreatmenl Program. To date
SJRA has submitted to TCEQ rhe first 6 activities and those remain under review.

E. TECHNOLOGY BASED EFFLUENT L]MITATIONSICOND]TIOI\S

Regulalions promulgated at 40 CFP* 122.44(a) require that technology-based effluent limilations
to be placed in NPDES permits based on effluent limitations guidelines (ELG's) where
applicable, on BPJ in the absence ofguidelines, or on a combination of the two.